s LONCINiEs=

iR HLE SR E

LC2P77F
LC2P80F
LC2P82F

I Z~-=VERSION No.. 2013-01
EBEEBRDNRGERLE LONCIN MOTOR CO.,LTD.



EH XAV (Instruction for use of parts catalogue)

AFA A FGERAE20 1355 1 H PrREA3 2 1) S8 SOk 1 17 5 -

This parts catalogue was prepared based on the latest information available as of January 2013

TBTEE 201341 H UG AR AT H &2 @A .

See the parts catalogue news for any revision that is made after January 2013

HITIGELERT, — TR T

Always specify the part number when ordering a part.

EEAREMH X B BT a5 Kb R AMEA BT ANA

Note that the illustrations can differ from the actual parts in shape.

T BN TR B SR N A AT S EE NS, AR A R AR E A I A BT R, D PRUEZEAT ] B fige #m] LAfSE F 3] ol RROAS R 223 1 H 5%
VAR SO BT IR . R ERBEBITIRA R G CAE KT, 76 BEHESLONCINEL R .

When modifications or additions to this parts catalogue are made , a revised edition will be issued at an appropriate time,
We recommend obtaining such revisions in order to keep your parts catalogue up—to—date at all times. To check whether a parts
catalogue revision has been issued, please contact your LONCIN distributor.

7~ (Example)

F5] ZRRrs - — B (ead Q¥
No. Part No. FHFE AT Description OPT7F 9PSOF OPSIF
5 | 130030155-T400 W 9E Piston 9 - -
130030129-T390 5% Piston - 2 -
130030156-T410 e Piston - - 2

2R IN2PTTREE AL 241~130030155-T400, 2PSOFZERE2/M130030129-T390, 2P82F4:A21M130030156-T410
[2 means 2P77F require 2 QTY 130030155-T400, 2P77F require 2 QTY 130030129-T390, 2P77F require 2 QTY 130030156-T410]




|
R R 15 |

{

B sy

o~

Z2yE3L (Air Cleaner)

75 RS s it %t (Reqd. QTY
No. Part No, Sl Description 2P77F (ZPgOFQ ) 2P82F
1 180270005-0001 |73}k 28 B8 4 X2 e Handle,air cleaner bolt 2 2 2
2 180070135-0001 IR IR TR T Cover,air cleaner 1 1 1
3 180130175-0001 |7 jEds gt Element,left 1 1 1
4 180280024-0001 |5k 2% i Elbow,air cleaner 1 1 1
5 380370066-0001  [/N A Skik = HUEEE M6 [Nut 4 4 4
6 180220014-0001 |ZyE#8 R4 Air filter plate 1 1 1
7 380740632-0001 |34 Tube,breather 1 1 1




RJE2 (Blower Housing)

e E o s - & (Reqd. QTY
No. Part No. AR Description 2P77F (2Pg0F ) 2P82F
1 160210044-0001  |JX\ i =344 Cover comp.,fan 1 1 1
2 160840001-0001 | X\ )5 =4 Retaining ring,housing 1 1 1
3 380020086-0001 [/ Sk Hili g W8 4% Bolt,hexagonal 3 3 3
4 380020087-0001  |/N A4/ 12k Bolt,hexagonal 1 1 1
5 195360010-0003 |Ezhesss Case,starter outer 1 1 1

FIH55%




A2 (Carburetor)

=) = 3 =] T=X

ﬁf ?Pﬁgr{tq:l\%ﬁ bl Description 2P77F = (Esggﬁ —_ 2PB2F
1 170430108-0001  |fbjf#esx 3k Packing,carburetor 1 1 1
2 170021421-0001  |{buihoe Carburetor 1 - -
170021422-0001 |fkihes Carburetor - 1 -
170021423-0001  |{kyhi2% Carburetor - - 1
3 170430107-0001 |4k 7 8 22 34 Packing,carburetor 2 2 2
4 170440073-0001  |fbifi 2 FE Pk Insulatir,carburetor 1 1 1
5 380950193-0001 |& Tube 4 4 4
6 380750366-0001  |ih%& Oil pipeline11x6.5x180 1 1 1
7 380750367-0001 |y Oil pipeline11x6.5x450 1 1 1
8 170010018-0001 |hyhuEiEos Strainer,fuel 1 1 1




483 (Crankcase Cover)

T TR e o Hiht (Reqd. QTY

No. Part No. i Description 2P77F (2Pg0F ) 2P82F
1 110820049-0001  |phih4E & Cover,breather side 1 1 1
2 380140338-0001 7N LR 2 A Bolt,flange M8x55 10 10 10
3 380650436-0001 T @35%(p62x8 Oil seal,p35xp62x8 1 1 1
4 150570003-0001 |41y =]y e Rubber,oil deflector 1 1 1
5 110260026-0001 TR A 2 Drain bolt 3/8-18 nptf 2 2 2
6 380140013-0005 |7\ A Skik =2 i i #M6x16|Bolt,flange M6x16 6 6 6
7 150040025-0001 |JHZE = Oil pump cover 1 1 1
8 380840665-0001 |#5 8 47x3.5 Seal ring,oil pump 47x3.5 1 1 1
9 150010061-0001 L INEERSE G Pump,oil 1 1 1
10 171750017-0001 |56 v 5 3 Shaft governor 1 1 1
11 283690002-0001 VAT R 28 Oil level strainer 1 1 1
12 380900062-0001 iy Hoop with 1 1 1
13 150290019-0001 HLIHTIE MY Oil strainer 1 1 1
14 120530005-0001 VI8 B Qil baffle plate 1 1 1




483 (Crankcase Cover)

Fe T ] 2 e . & (Reqd. QTY

No. Part No. i Description 2P77F (2Pg0FQ ) 2P82F
15 150340012-0001  [HLiyJE R 2% Cover,oil strainer 1 1 1
16 120530006-0001  |yHiE JE#R Oil baffle plate 1 1 1
17 381150437-0001 |J:% Compression spring 1 1 1
18 380640016-0001  |#HER Ball 1 1 1
19 110830034-0001 R 4 5 22 B R Gasket case cover 1 1 1




15
G — | 8
B _____ o 13 /;7/9
10
I
L 11 l/lﬁ
11 92

481k (Crankcase)

e TS o - Hi (Reqd. QTY)

No. Part No. i Description 2P77F 2P8OF 2P82F
1 171630013-0001 |/ Shaft,governor arm 1 1 1
2 380450559-0001 P8 8x16x0.5 Washer 2 2 2
3 380650339-0001 HE @8x(p14x4 Oil seal 1 1 1
4 381350004-0001 |43 Pin,lock 1 1 1
5 110850012-0001 | SfHJG Al 2% st 44 Packing,breather chamber 1 1 1
6 110840013-0001 | MM 4l 5 b Cap,breather chamber 1 1 1
7 380140013-0005 N A S VR L T B AL Bolt,flange M6x16 8 8 8
8 174560002-0001  |ityEdk Filters block 1 1 1
9 380140067-0003 7N A S VR L T B AL Bolt,flange M6x12 1 1 1
10 140250008-0001 [ A& Reed valve 1 1 1
11 380840443-0001 WP 11.7x2.5 O-ring 11.7x2.5 2 2 2
12 380600123-0001 |5 {4y Pin dowel 2 2 2
13 110810123-0001 il ¥ AR Crank case comp 1 - -

110810095-0001 HHEEEELN Crank case comp - 1 -




15
) R e / | /-8
; @ _____ “ : 13 ?/9
810
I
l/ 1 LL/lz
1 12
481k (Crankcase)
e TR N . " ¥ & (Reqd. QTY)
21 N D
No. Part No. LubfEag escription 2P77F 2PBOF 2P82F
13 110810124-0001 R b 6 AR Crank case comp - - 1
14 380650337-0001  |iidf@35x@52x7 Oil seal,p35x(p52x7 1 1 1
15 150350023-0001  |HLidkE pEsesH & Oil filter 1 1 1
16 380940346-0001 |43k Clamp 1 1 1
17 160200038-0001 |‘REHHL G Holder shield 1 1 1
18 110690043-0001  |WLyf R 404 Cap assy 1 1 1




7

HahiE 4 M (Crankshaft/Piston)

= g':‘:-\‘- -] Hof EL
ﬁ: ?Pﬁgr{tq:l\%ﬁ R Description 2P77F e (5553# < 2P82F
1 130070184-0001 |G ZEFRLH & Ring set 2 - -
130070157-0001 |jEEHRHE Ring set - 2 -
130070186-0001 |VEZEMSHE Ring set - - 2
2 130030155-0001  |}f3E Piston 2 - -
130030129-0001 |y 2E Piston - 2 -
130030156-0001  |}F3E Piston - - 2
3 130060054-0001 |y ZE4Y Pin,piston 2 2 2
4 380560078-0001 |49z +34 8 Clip,piston pin 4 4 4
5 130150073-0001  |i&HF CONN ROD ASSY 2 2 2
6 130180010-T390 |EFFiEHE Bolt,connecting rod 4 4 4
7 130290226-0001  |fh#hEsiE A Crankshaft comp A 1 1 1




p 2
S &L (Cylinder Head)

T TR e o ikt (Reqd. QTY)

No. Part No. i Description 2P77F 2P8OF 2P82F
1 120550003-0001 | E- Lifting eye 1 1 1
2 380140103-0004 |/ f VR 2 mE M Bolt,flange M6x25 8 8 8
3 120220025-0001 |S =k 4 Cover comp.,head, left 2 2 2
4 380940461-0001 |4k Clamp 1 1 1
5 120250023-0001 KTk 75 22 5 34 Packing,head cover 2 2 2
6 160190036-0001 =R B Shroud comp 1 1 1
7 380140455-0001  |/NfASkyE 2 mER Bolt,flange M10x70 6 6 6
8 380140456-0001 |75 ki 22 g e Bolt,flange M10x50 4 4 4
9 120080573-0001  |S.4T3k Head comp.,cylinder 1 1 1
10 380600129-0001 |5 {4y Pin,dowel 12x15 4 4 4
11 170430106-0001 |4k 7 78 2 & 34 Packing,carburetor 2 2 2
12 120150148-0001 |5 {3k 22 45 34 Gasket,cylinder 2 - -

120150130-0001 |Gk 2443k Gasket,cylinder - 2 -
120150149-0001 [ {1 3L 2 45 34 Gasket,cylinder - 2




p 2
S &L (Cylinder Head)

75 RS s it %t (Reqd. QTY

No. Part No. i Description 2P77F (ZPgOFQ ) 2P82F
13 380180130-0001 XL 2 AR Bolt,stud 4 4 4
14 180420489-0001 |54 Inlet pipe 1 1 1
15 120080574-0001  |S4T3k Head comp.,cylinder 1 1 1
16 160190037-0001 =R B Shroud comp 1 1 1
17 380140067-0003 N SRV L T AL Bolt,flange M6x12 2 2 2
18 380140013-0005 |7 ff S 1 22 [ HE 4 Bolt,flange M6x16 4 4 4
19 170470006-0001 |{KyHZE 40 Bracket pump 1 1 1
20 380140086-0002 INA SRV L A Bolt,flange M6x22 2 2 2
21 170460009-0001 VEIH R Fuel pump 1 1 1
22 380900061-0002 iy Hoop with 4 4 4
23 380140100-0003 N A S VR L T B AL Bolt,flange M6x35 4 4 4
24 380740633-0001 @K% Tube,breather 1 1 1




I k224 B (Flywheel/Coil Assy.)

[e2=] T N " ¥& (Reqd. QTY

No. Part No. AT Description OP77F (ZPE?OF ] 2P82F
1 380140049-0003 |\ £ Sk g 22 T 2 Ae Bolt,flange M5x16 4 4 4
2 160850001-0001 |iti¢E Cover fan 1 1 1
3 380140451-0001 |/ A Sk 2 H B, Bolt,flange M8x20 4 4 4
4 160180020-0001 48 Fan,cooling 1 1 1
5 380140457-0001 |/ Ak 2 H B, Bolt,flange M12x35 1 1 1
6 380450702-0001  [*F#4[8 13x38x3.5 Washer 13x38x3.5 1 1 1
7 270020144-0001 (@ WLEET-EB44 Flywheel comp 1 1 1
8 380190039-0005 |y /NfAMEAT Hexagon bolt 4 4 4
9 270190010-0001  |7g Ha 2k B Ep At Coil assy,charge 1 1 1
10 270950067-0001 [k ZENE Rubber,spark plug cap 2 2 2
11 270920224-0001  |& kR Coil assy,ignition 1 1 1
12 270920225-0001 & kst Coil assy,ignition 1 1 1
13 380140086-0002 |/ vk 2 B Bolt,flange M6x22 4 4 4
14 270960014-0001 |k {¥ 2 Spark plug 2 2 2




KE kB (Flywheel/Coil Assy.)

75 RS s it %t (Reqd. QTY
No. Part No, bRk Description 2P77F (2Pg0FQ ) 2P82F
15 273020002-0001 [k B iy 2% Stoping isolator 1 1 1
16 271280019-0001 |i%EdEZ: Output wire,rectifier 1 1 1
17 271930008-0001  [#ay 5 Rectifier 1 1 1
18 380140013-0005 |75 ki 22 g e Bolt,flange M6x16 2 2 2
19 380140067-0003 | 3L > [ h2 44 Bolt,flange M6x12 1 1 1
U SRAE R BBk TS, Mk i =

LA 2 4 B




PEZEH RS (Governor)

75 RS s it %t (Reqd. QTY

No. Part No. AR Description 2P77F (ZPgOFQ ) 2P82F
1 171600032-0001 | 5di 5 5% Spring,governor 1 1 1
2 381140428-0001 |}u®& Extension spring 1 1 1
3 380370066-0001 /N2 HMER) Nut,flange M6 1 1 1
4 171620019-0001 |3 7 28 Arm,governor 1 1 1
5 171590019-0001 |y JHifF Rod,governor 1 1 1
6 171610017-0001 |FE[1E s Throttle return spring 1 1 1
7 171680058-0001 || 1 FHNH S Contorl assy 1 1 1
8 380250002-0001 | /5 3k i & A 2 442 Bolt,governor arm 1 1 1
9 171650017-0001  [BHJRITHiAF Rod,throttle 1 1 1
10 380140013-0005 |/ A S vE 2 iE R Bolt M6x16 3 3 3




N
. y
JEEhEAML (Starting Motor)

75 TS = h i 4t (Reqd. QTY)
No. Part No. < bR Description 2P77F 2P8OF 2PB2F

1 270360106-0001 |#E=hHEHLEE Starter motor 1 1 1

2 120550002-0001 |FE Lifting eye 1 1 1

3 380140453-0001 |5 A1 22 [ 124 Bolt,flange M8x80 2 2 2




BEEASPH (Valve)

75 RS s it 4t (Reqd. QTY

No. Part No. i Description 2P77F (2Pg0F ) 2P82F
1 500550037-0001 S EMH VALVE KIT 2 2 2
2 140360010-0001 |51 N 55 55 Bz B Seat,valve spring 4 4 4
3 140400012-0001 |#4yH = Seal,valve stem 4 4 4
4 140340025-0001 |K [N mEE Spring,valve 4 4 4
5 140380021-0001 |5 |95 s Retainer,ex.valve spring 4 4 4
6 140390015-0001 |5 )4k Valve keeper 8 8 8
7 140450062-0001 [/ JHE4le ARM ASSY. 4 4 4
8 140020072-0001 |/Y#piheH & Camshaft 1 1 1
9 140690017-0001  |[f&4E Lifter,valve 4 4 4
10 140670037-0001  |#EFF4 & Rod push 4 4 4
11 140710014-0001 | HEATBRAZHR 2H & Plate,assy 2 2 2




W2 (Muffler)

TS

¥ (Reqd. QTY)

No. Part No, bRk Description 2P77F 2PBOF 2P82F
1 180571314-0001 | Jf /5 2% Muffler 1 1 1
2 180650076-0001 | [ %5 35 #& Gasket,Ex.Pipe 1 1 1
3 180990055-0001 |3} /& 2 < A4t Stent Muffler 1 1 1
4 380140451-0001 | fii i - B2 FE Bolt,flange M8x20 6 6 6




EsLONCINiEs=

FEZERNNBRBERAE
Loncin motor co., Ltd.

HAME. ERTARBEX AL TN EXERKIEIS
Add:No.99Hualong Road,Jiulongpo District,Chongqging,China
Tel:86 238980 5678/86 23 8980 8505

Fax:86 23 8906 7566

Email:service@loncinengine.com
Website:www.loncinengine.com

PRINTED IN CHINA




